
                                                                                 

4156

Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. ICS/786/457 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

Project: Construction of FMH Tower Lahore

Area of

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Arif Siddique

Ideal Construction Service

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

232

Wet 

28-10-22 in dry/wet condition

01-11-22

28-10-22

01-11-22

Dry Water 

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 --- 20 10 2022 6Diax12 --- 13.4 57 4515 --- Non Engraved

2 --- 20 10 2022 6Diax12 --- 13.6 51 4040 --- Non Engraved

3 --- 20 10 2022 6Diax12 --- 13.2 53 4198 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

---

---

---

Wet 

Weight X-SectionMark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

4156

Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. ICS/786/458 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

01-11-22

Dry Water 

233

Wet 

28-10-22 in dry/wet condition

01-11-22

28-10-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Arif Siddique

Ideal Construction Service

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Construction of FMH Tower Lahore

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 --- 28 9 2022 6Diax12 --- 14 86 6812 --- Non Engraved

2 --- 28 9 2022 6Diax12 --- 13.6 78 6178 --- Non Engraved

3 --- 28 9 2022 6Diax12 --- 14 80 6337 --- Non Engraved

4 --- 30 9 2022 6Diax12 --- 13.2 82 6495 --- Non Engraved

5 --- 30 9 2022 6Diax12 --- 13.4 78 6178 --- Non Engraved

6 --- 30 9 2022 6Diax12 --- 13.6 77 6099 --- Non Engraved

7 --- 3 10 2022 6Diax12 --- 14.2 94 7446 --- Non Engraved

8 --- 3 10 2022 6Diax12 --- 14 85 6733 --- Non Engraved

9 --- 3 10 2022 6Diax12 --- 13.6 81 6416 --- Non Engraved

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

28.28

Sr. No.

---

Area of

---

28.28

28.28

---

28.28

---

28.28

28.28

28.28

28.28

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

4149

Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. 6024/24/93/E-6 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

01-11-22

Dry Water 

234

Wet 

27-10-22 in dry/wet condition

01-11-22

26-10-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

(Mr. Muhammad Zubair Ahmed)  A/XEN (B&R)

Garrison Engineering (NAVY) Naval Complex Walton, Gulberg-III Lahore

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: CA No. ENC-N-73/2021 - Construction of Sports Complex at PNWC Walton Lahore

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 Plinth Beam 25 8 2022 6Diax12 --- 13.2 61 4832 --- Non Engraved

2 Plinth Beam 25 8 2022 6Diax12 --- 13.2 70 5545 --- Non Engraved

3 Plinth Beam 25 8 2022 6Diax12 --- 13.4 83 6574 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

4149

Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. 6023/988/82/E-6 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

01-11-22

Dry Water 

235

Wet 

27-10-22 in dry/wet condition

01-11-22

26-10-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

(Mr. Muhammad Zubair Ahmed)  A/XEN (B&R)

Garrison Engineering (NAVY) Naval Complex Walton, Gulberg-III Lahore

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: CA No. ENC-N-72/2021 - Construction of Children School (G+1 with G+3 Foundation) at Walton 

Lahore

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 Plinth Beam 20 9 2022 6Diax12 --- 13.8 74 5861 --- Non Engraved

2 Plinth Beam 20 9 2022 6Diax12 --- 14 71 5624 --- Non Engraved

3 Plinth Beam 20 9 2022 6Diax12 --- 13 77 6099 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

4107

Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. 424/20th Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

Project: Construction of Office Building of Chief Inspectorate of Mines Punjab (ADP No. 4556 for Year 2022-

2023)

Area of

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Sub Divisional Officer

Buildings Sub Division No. 20, Lahore

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

236

Wet 

20-10-22 in dry/wet condition

01-11-22

17-10-22

01-11-22

Dry Water 

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 R.C.C. Columns 

G/F (1:1-1/2:3)
20 9 2022 6Diax12 --- 12.6 57 4515 --- Non Engraved

2 R.C.C. Columns 

G/F (1:1-1/2:3)
20 9 2022 6Diax12 --- 13.8 61 4832 --- Non Engraved

3 --- --- --- --- --- --- --- --- --- --- ---

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

---

---

---

---

Wet 

Weight X-SectionMark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

4107

Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. 422/20th Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

01-11-22

Dry Water 

237

Wet 

20-10-22 in dry/wet condition

01-11-22

13-10-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Sub Divisional Officer

Buildings Sub Division No. 20, Lahore

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Construction of Office Building of Chief Inspectorate of Mines Punjab (ADP No. 4556 for Year 2022-

2023)

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 R.C.C. Basement 

Roof (1:2:4)
15 9 2022 6Diax12 --- 13 65 5149 --- Non Engraved

2 R.C.C. Basement 

Roof (1:2:4)
15 9 2022 6Diax12 --- 13.2 81 6416 --- Non Engraved

3 --- --- --- --- --- --- --- --- --- --- ---

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

---

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

4138

Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. ULS/2021-22/002 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

Project: Skyscraper by United LifeStyle Johar Town, Lahore.

Area of

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Engr. Zafar Iqbal, PM

For United Life Styles (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

238

Wet 

26-10-22 in dry/wet condition

01-11-22

25-10-22

01-11-22

Dry Water 

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 --- 24 9 2022 6Diax12 --- 13.4 63 4990 --- Non Engraved

2 --- 24 9 2022 6Diax12 --- 13.2 74 5861 --- Non Engraved

3 --- --- --- --- --- --- --- --- --- --- ---

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

---

---

---

---

Wet 

Weight X-SectionMark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

4163

Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. SYS-RT-UET-0012 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

01-11-22

Dry Water 

239

Wet 

31-10-22 in dry/wet condition

01-11-22

31-10-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Maqsood Alam, Senior Manager (Civil)

Systems Ltd. Lahore

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Rear Tower Systems Ltd.

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 4th Floor Column 1 10 2022 6Diax12 --- 14.6 83 6574 --- Non Engraved

2 4th Floor Column 1 10 2022 6Diax12 --- 14.2 74 5861 --- Non Engraved

3 4th Floor Column 1 10 2022 6Diax12 --- 14.2 76 6020 --- Non Engraved

4 4th Floor Column 1 10 2022 6Diax12 --- 14 70 5545 --- Non Engraved

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

28.28

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

4162

Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. HRLE/SKG/2022/080 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

01-11-22

Dry Water 

240

Wet 

31-10-22 in dry/wet condition

01-11-22

31-10-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Engr. Zaheer Ud Din Babar, Dy. GM Projects

Habib Rafiq Engineering Pvt. Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Construction of Sky Gardens Tower, Lahore

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 RCC Raft 242,14th 

Pour (6000Psi)
29 10 2022 6Diax12 --- 14 83 6574 --- Non Engraved

2 RCC Raft 242,14th 

Pour (6000Psi)
29 10 2022 6Diax12 --- 14 83 6574 --- Non Engraved

3 RCC Raft 242,14th 

Pour (6000Psi)
29 10 2022 6Diax12 --- 14 84 6653 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

4115

Dr. Mazhar

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. 942/7-G-I Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

27-10-22

Dry Water 

241- 1 of 2

Wet 

21-10-22 in dry/wet condition

01-11-22

21-10-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Executive Engineer

Qadirabad Balloki Link Canal Division, Farooqabad.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Construction of New QB Link Office Complex Residences and Boundary Wall at Farooqabad.

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 --- 15 9 2022 6Diax12 --- 13 29 2297 --- Engraved

2 --- 15 9 2022 6Diax12 --- 13 23 1822 --- Engraved

3 --- 15 9 2022 6Diax12 --- 13 24 1901 --- Engraved

4 --- 15 9 2022 6Diax12 --- 13 30 2376 --- Engraved

5 --- 19 9 2022 6Diax12 --- 12.8 16 1267 --- Engraved

6 --- 19 9 2022 6Diax12 --- 12.4 17 1347 --- Engraved

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

28.28

---

28.28

28.28

28.28

28.28

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  Mr. Abdullah (NESPAK), CNIC # 35201-4533740-9

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

4115

Dr. Mazhar

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. 942/7-G-I Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

27-10-22

Dry Water 

241- 2 of 2

Wet 

21-10-22 in dry/wet condition

01-11-22

21-10-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Executive Engineer

Qadirabad Balloki Link Canal Division, Farooqabad.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Construction of New QB Link Office Complex Residences and Boundary Wall at Farooqabad.

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 --- 15 9 2022 6x6x6 --- 8.2 49 3049 --- Engraved

2 --- 15 9 2022 6x6x6 --- 8 47 2924 --- Engraved

3 --- 15 9 2022 6x6x6 --- 8 31 1929 --- Non Engraved

4 --- 19 9 2022 6x6x6 --- 8 23 1431 --- Engraved

5 --- 19 9 2022 6x6x6 --- 8 31 1929 --- Engraved

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

36

36

36

36

36

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  Mr. Abdullah (NESPAK), CNIC # 35201-4533740-9

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)
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